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4870mAh/18. 8Wh (RATED) 5000mAh/19. 3Wh (TYPICAL)

Name of Sample: Li-ion Polymer Battery 1.13949T44P8h906450-5A 3. 85V
4870mAh/18. 8Wh (RATED) 5000mAh/19. 3Wh (TYPICAL)
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B S B TRAYEI Li3949T44P8h906450-5A 3. 85V 4870mAh/18. 8Wh (RATED)
B AR Chifess 5000mAh/19. 3Wh (TYPICAL)
Nameof Sample | & & Li-ion Polymer Battery Li3949T44P8h906450-5A 3. 85V
English 4870mAh/18. 8Wh (RATED) 5000mAh/19. 3Wh (TYPICAL)
HahT 1121100200
Sample No.
S ik A OGELRB 6 17 B T
Consignor /
A RS B GRED TR
Manufacturer SCUD (Fujian) Electronics Co., Ltd.
DA s /TS o 0N oy Se /s e oy
3l o LT CRBATRRAET ) - -
AR 7 ik ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.7
Test method Section 38.3
K E A A e Fbr e )
ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 7
Criterion Section 38.3
= WP
A#‘m A e, EXL RN
ppearance Silvery and vellow Aluminum-plasties shell /
H iz 8 A 2021-10-18 AL B 2021-11-02 ~ 2021-11-25 ,u%\}i\
Accepted Date Test Date [ X
e JE R At R By s vl s AN R B Al sk Eo L
ﬁﬂm;}ﬁ B Altitude simulation, Thermal test, Vibration, Shock, External short % //,i;‘/l’
Test ltems circuit, Crush, Overcharge, Forced discharge N\ ”ﬁ
G 7
SR, AT EICE D GRISFIARHET- M) ST/SG/AC. 10/11/Rev. 7 38. 3briEZIK .
The sample has Ddbb(,(l the test items of UN Manual of Tests and Criteria
KM [ST/SG/AC. 10/11/Rev. 7 Section 38.3
Conclusion
B A 78 FEL L R L Rechargeable Single Cell Battery. /
/s
Comment
E i TR R /
Consignor 350015
Address Post Code
B3 - 12 T /rzzg,i ﬁﬁ
Approver: “& - Checker: Compller
R4

Title:

Al LFRIf (Vice chief engineer)
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Name of Test

5

FREZERIIFEFRT

Standard requirement or The

gk R

AR

&z

No. it Clause Nutnber of Standard Test Result | Conclusion | Remark
ems
A I GBS A bRET
- v Y ST/SG/AC. 10/11/Rev. 7 38.3 461 W 1
1 ﬁgﬁm UN Manual of Tests and Criteria R Avoas Al ey s /
Altitud : . i See Appendix 1 ] ]
1tude ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Tl Passed
simulation ’
A Calgh b dEF
I WEY ST/SG/AC. 10/11/Rev. 7 38. 3 iRHT2 e
2 B UN Manual of Tests and Criteria See Anpendisx 2 ok
Thermal test —[s1/56/AC. 10/11/Rev. 7 Section 38,3 Test T2 = Passed /
AN QBRI BRHET
= WY ST/SG/AC. 10/11/Rev. 7 38.3 k313 W% 3
3 Vibﬁfazgjion UN Manual of Tests and Crflm'i:l See Appendix 3 lfﬂ;ﬁ
ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T3 Passed
WA ks b T
i WY ST/SG/AC. 10/11/Rev. 7 38.3 ikEaT4 WA 4
4 UN Manual of Tests and Criteria See Appendix 4 ﬁ.*ﬁ /
Shock ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T4 Paced
B L GRIG AR HET
5 Y ST/SG/AC. 10/11/Rev. 7 38.3 R¥TH W% 5
2L ol WK 5
5 UN Manual of Tests and Criteria . Appendiz & e
EXterf}al short  |st/s6/AC. 10/11/Rev. 7 Section 28,3 Test 0 Passed
circuit T.5 55
WA IR RS0 R br-T
BE MY ST/SG/AC. 10/11/Rev. 7 38. 3 52 T6 W& 6
6 UN Manual of Tests and Criteria See Appendix 6 Ok /
Crush ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Passed ’
1.6
WA Gl sl F
IFY ST/SG/AC. 10/11/Rev. 7 38.3 kU6 T7 WA 7
7 ﬁ%% UN Manual of Tests and Criteria See Appendix 7 =y /
Overcharge ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Passed
1.7 asse
WAL R GBS R b ol T
WY ST/SG/AC. 10/11/Rev. 7 38.3 RUSTS W% 8
8 gﬁ%ﬂm% UN Manual of Tests and Criteria See Aspendis 8 o v /
Forced discharge |s1/s6/Ac. 10/11/Rev. 7 Section 28.3 Test Prcspd
7.8
A IR A PRE 1 21°C-22°C : BREEIR IS : /%
. L. ature:21°C-22°C | s - miditv: /%
Test Environment Ambient temperature:21°C C;Ambient humidity:/%
Condition
Fml oA A /
Test ltem
2 QAR I I
7 R 4 -
Subcontracted Test saznE | A / "R 45 /
Condition Subcontracted | Name Post Code
Laboratory ik / w15 /
Address Tel
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55 1 AR B & AR fei S AU
No. Name of Test Items | Al titude simulation
s 4\_y_ . $ ‘,./T\
*—fu"p #“f'nnl:ﬁlké 75\:314 A1 Before ﬁkgi)é After }ﬁ’g‘éﬁk %U%QE _;E\t/f&
%5 Sample Status RE i3 RE Fr#&dE | Mass Loss | Residual | I0%
Sample Mass oCcv Mass ocv OCV | Other
No. /g v /g Y % % Event
001 | oyt | 667423 | 4.37 | 66.7380 | 4.37 0.01 | 100.00 | ©
002 | yepor e | 66,4748 | 4.37 | 66.4702 | 437 0. 01 100.00 | ©
003 | yoirorsn® | 655798 | 4.37 | 65.5755 | 4.37 0.01 | 100.00 | ©
004 | oyt | 66,7154 | 4.36 | 66.7114 | 4.36 0.01 | 100.00 | o
005 | oyepori® | 666234 | 4.37 | 66.6191 | 437 0.01 | 100.00 | o
006 | sscue e S8 HNGE Ba73 | 4. 30 V66 B3 | 457 0.01 | 100.00 | o
007 | psoorrentt ( Mleee.7643 | 434 | 66.7594 |  4.34 0.01 | 100.00 | o
008 | sooraiette. | 667198 4.9 %] 66,7265 | 4.37 0.00 | 100.00 | o
009 | grreroit 664823 | 4.37 | 66.4781 |  4.37 0.01 | 100.00 | O
010 | psvpor e 1 66.5900 |  4.37 | 66.5865 | 4.37 0.01 | 100.00 | ©
’\/L—Fé r_'l'his space intentionally

left blank

FiE: LR V-RA DR R-2KE F-RK 0-L#R. LRA. LMk, ki, T,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B ; BRAA LA | AR
No. Name of Test Items Thermal test
s . KIS HT Bef. RIEJE After o 3o
#a | Hans | Befoe RBE A | gk sawm e
%5 Sample Status ME | FRLE RZ FF#&-®, JE | Mass Loss| Residual | L%
Sample Mass ocv Mass ocv OCV |Other
No. /g vV /g Y /% /% Event
001 | oyporm® e 1667380 | 4.37 | 66.7360 |  4.30 0. 00 98.40 | o
002 | oy 1664702 | 4.37 | 66.4680 |  4.30 0. 00 98.40 | o
003 | oeEER | es.5755 | 4.37 | 65.5737 | 4.29 0.00 | 98.17 | o
004 | BB 1667114 | 436 | 66.7094 | 4.29 0.00 | 9839 | o
005 | joepoeitt 1 e6.6191 | 4.37 | 66.6169 |  4.30 0.00 | 98.40 | o
006 | poveporared Mepig3s | 4. 3780 Pebigie | 4.90 0. 00 98.40 | o
007 | ,aaGieERm | e6.7594 | 4.34 | 66.7572 |  4.28 0. 00 98.62 | o
008 | ool | 66.7165 | 4.37 | 66.7147 |  4.30 0.00 | 98.40 | o
009 | oot Rt | e6.4781 | 4.37 | 66.4761 |  4.30 0.00 | 98.40 | o
010 | jppe ot | 66.5865 | 4.37 | 66.5841 | 4.30 0. 00 98.40 | o
j\—Fﬁir[hls space intentionally

Fix: L V-RA DRk R-A F K 0-Rk. LR, LMk, LE. Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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) ; BWRE L4 | )
No. Name of Test Items | Vipration
RIS AT By 2 o
*%gj *—%ﬁ:’yﬁ?&% 75&43.‘1 ﬂ“l BEfOFB ﬁkqu};‘ After )Dﬁ_]\-,gé)n‘k ﬁguﬁ%%}i —p‘\:%
%5 Sample Status RE FROE| RE Fr#&-w, /E | Mass Loss | Residual | #L%
Sample Mass OCV Mass ocv oCcv Other
No. /g AY /g /V /% /% Event
001 | o GoER® o 166.7360 | 4.30 | 66.7347 | 4.29 0.00 | 99.77 0
002 | | lmERL 66,4680 |  4.30 | 66.4666 | 4.2 0.00 | 99.77 | o
003 | | GoEERS 1655737 | 429 | 65.5722 | 4.29 0.00 | 100.00 | o
004 | o roEERe o 166.7094| 429 | 66.7082 | 4.29 0.00 | 100.00 | o
005 | e rmERL 1666169 430 | 66.6161 | 429 0.00 ¢ 89.77 0
006 | ool 1666412 |  4.30 | 66.6404 |  4.29 0.00 | 99.77 | o
007 | prreposetl ile6. 7572 [ 4. 98 | 66.7567 || 14.28 0.00 | 100.00 | o
008 | ool 1667147 430 | 66.7131 | 4.30 0.00 | 100.00 | o
009 | i poEB e 1664761 | 4.30 | 66.4754 | 4.30 0.00 | 100.00 | o
010 | perom®®t = le6.5841| 4.30 | 66.5816 | 4.30 0.00 | 100.00 | o
17:13: [LThis space intentionally

HiE: LR V-RA DR R-2RZ F-Hk O0-FiwiR. LIBA. LMK, ARE. Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




LA T IRA A PR F]

Ol AR & - R
Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 4

NO. 1121100200

6/11
5 . R B 4 AR it
No. Name of Test Items Shock
X pA = X IA
) B % A F Aﬁ 2 il
s HRRA RIS F] Before ‘ XI5 After FERE |MewE | i
% Samble St;us e | FReE| B F¥&W, /& | Mass Loss | Residual | L%
Sample b Mass ocv Mass oCcVv oCV Other
o, /e v lg v % /% | Event
001 | oy pornit o 166.7347 | 4.20 | 66.7336 | 4.29 0.00 | 100.00 | o
002 | jorcrori e | 66.4666 | 4.29 | 66.4657 | 4.29 0. 00 100.00 | o
003 | ek 655722 |  4.20 | 65.5713 | 429 0.00 | 100.00 | o
004 | et 66,7082 | 4.20 | 66.7070 | 4.29 0.00 | 100.00 | o
005 | oyt rer R 1 66.6161| 4.20 | 66.6150 | 4.29 0.00 | 100.00 | o
006 | yscre porir ol o | 66.6404 |  4.29 | 66.6394 | 4.29 0.00 | 100.00 | o
007 | pcoeroane CSllBimee7 | 428 | e6.7556 || 428 0.00 | 100.00 | o
008 | poocrerari® wneloge 7131 || 4.30° fmeeeri®n | 4. 30 0.00 | 100.00 | o
009 | pereporaoe 1 66.4754 | 4.30 | 66.4746 | 4.30 0. 00 100.00 | o
010 | poro it 1 66.5816 | 4.30 | 66.5807 | 4.30 0. 00 100.00 | o
j_FI/I\. r This szllL:}'Li nhllc;lnntkiunul ly

BiE: LR V-RA DR R-2RZ F-A2 Kk 0-Fiif. LBA. LMK, LakZ. fAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items External short circuit
¥ o 2 5 oa
Honth5 ok A M*%“g’f*@llﬁ?m/m/}% . HMI %
Sample No. Sample Status ax. X em/etc emperature Other Event
1CYCHE4 7 ==
001 1CYC Fully charged p5. 7 0
1CYCHE 4 7l =7~
002 1CYC Fully charged T 0
1CYCHEA 71l o
003 1CYC Fully charged 96. 5 0
1ICYCHEA Aot E
004 1CYC Fully charged 93.6 o
ICYCHE AT -
005 1CYC Fully charged 26. 4 0
25CYCHEA At .
006 25CYC Fully charged 96. 4 0
25CYCE4 L .
007 95CYC Fully charged 96. 1 g
25CYCHEA Fo ==
008 25CYC Pully dharged 95. 7 a
25CYCHE 4 TR i B
009 25CYC Fully charged 56. 8 0
25CYCHE4A o
010 25CYC Fully charged 99. 0 )
. . This space intentionally left
e blank

Hix: D-MRAR R-E F-R K O-RMEWk. AKX, RRE,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 R B 4 A B
No. Name of Test Items Crush
. . g . p = =8
ot s BaRA i ‘g’f“ﬁ’ﬁﬁ'ﬂ% AL
. ax. External Temperatur
Sample No. Sample Status : : /%C perature Other Event
1CYC 50%Z 4t ‘ <
Q11 1CYC 50% Capacity 20.6 0
1CYC 50% %5 on @
012 1CYC 50% Capasity 20.6 o
1CYC 50%7% K i "
013 1CYC 50% Capacity 20.6 0
1CYC 50%7% & ’ 4
014 1CYC 50% Capacity 20.6 0
1CYC 50%78 5t B
015 1CYC 50% Capacity 20.6 0
25CYC 50%%A S
016 25CYC 50% Capacity 20.6 0
25CYC 50%% F ;
017 25CYC 50% Capacity 20.5 0
25CYC 50%A & ; -
018 95CYC 50% Capacity 20.5 D
25CYC 50% 754t g
019 25CYC 50% Capacity 20.5 &
25CYC 50%75ft -
020 25CYC 50% Capacity 20.5 0
BL—Fﬁiﬁ This space intentionally left

blank

HiE: DR F-RK 0-RMR. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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F% . BMRE LA |
No. Name of Test Items Overcharge
HoehT oK A HAI %
Sample No. Sample Status Other Event
ICYCHEAT 7 e, )
021 1CYC Fully charged ¢
1CYCTEAFo il
022 1CYC Fully charged O
1CYCsEAFa
023 1CYC Fully charged g
1CYCHEA A | 0
024 1CYC Fully charged )
25CYCHE 4 AL 0
025 25CYC Fully charged
25CYCHEA AL 0
026 25CYC Fully charged
027 25CYCoEAs fi v 0
25CYC Fully charged
028 25CYC5E 4 Al 0
25CYC Fully charged '
u_Fﬁiﬁ This space intentionally left blank

&ix: D-RAR F-AR K 0-LfIk. LA K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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No. Name of Test Items Forced discharge
Hmm5 ok & m
Sample No. Sample Status TR
Other Event
LCYCHE A h
029 1CYC Fully discharged 0
1CYCHE AT L
030 1CYC Fully discharged O
1CYCHEA T
031 1CYC Fully discharged O
1ICYCHEA L,
032 1CYC Fully discharged 0
1CYCSE ATl
033 1CYC Fully discharged O
LCYCHE A L H
034 1CYC Fully discharged O
LCYCHE 4l
035 1CYC Fully discharged 0
1CYCHE A
036 1CYC Fully discharged O
1CYCHE 42T
037 1CYC Fully discharged 0
1CYCHE ATl
038 1CYC Fully discharged 0
25CYCHEAT I
039 25CYC Fully discharged O
25CYCHEATHOL
040 25CYC Fully discharged 0
25CYCHE At
041 95CYC Fully discharged 0
25CYCHEATIH
042 25CYC Fully discharged 0
25CYCTEAIN
043 25CYC Fully discharged 0
25CYCHE A AT e :
044 25CYC Fully discharged Y
25CYC5E 4T L
045 25CYC Fully discharged 0
25CYCHEATL
046 25CYC Fully discharged 0
25CYCHE 4T
047 95CYC Fully discharged 0
25CYCIEATHL
048 25CYC Fully discharged 0

FiE: DMK F-RK 0-RMBIR. RAX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




LA TR A A RN E]
B om R E-RE
Shanghai Institute of Chemical Industry NO. 1121100200
Testing Co., Ltd. Test Report— Appendix 11/11

s L 25 4 oo




